
3Industrial and Municipal 
Water & Wastewater Treatment

Industrial Water and Wastewater T
rea

tm
en

t



4 Industrial and Municipal 
Water & Wastewater Treatment



Company Profile
PACT is a leading EPC Contractor and 
manufacturer of industrial and municipal 
water and waste water treatment 
equipment and plants.  PACT products are 
the result of years of interaction between 
PACT engineers, end-users and the 
contractors.  PACT Projects are custom 
built to suit the individual application and 
the local conditions.
PACT engineers have a broad range of 
expertise in physical, chemical, biological 
and membrane process for water and 
waste water treatment.  In every discipline, 
PACT provides numerous process choices 
[...]
800 Cu.M/Day

10 unit containerized 
Reverse osmosis plant

 SBG M & E 
Contractor

Jeddah
580,000 GPD SWRO
246,000 GPD SWRO

 Vashnah 
Group Co.

Riyadh
100 Cu.M. / Day Compact Sewage 

Treatment Plant (MBBR)

SICEP General Contractor Riyadh
132,000 GPD  

Sewage Treatment Plant

Ciconest Riyadh
80,000 GPD Sewage Treatment 

Plant



PACT Water / Waste Water Treatment Projects
Partial List of References in Oman

Client Location Description
 Military of 

Defense
SOA (IZKI)

Sewerage Treatment Plant
MEP works: 850 m³/Day

Public 
Establishment 

of Industrial Estate
Nizwa

Sewerage Treatment Plant 
MEP works: 500 m³/Day

Coca-cola
Sultanat 

Abad
300 Cu.M./Day BWRO Two Pass

Al Buraimi &  
Mahadha

Sultanat 
Abad

320 Cu.M./Day BWRO + Pump

PACT Water / Waste Water Treatment Projects
Partial List of References in Kuwait

Client Location Description

 Civil of Defense Kuwait
400 Cu.M./Day

Compact Sewage Treatment Plant 
(MBBR)

Kuwait 
Institute Scientific 

Researches
Kuwait Two Bed Deionizer and Instruments

Kuwait Safat
Filtration System and Water Sof-

tener

Sabiya Power Plant Safat
200 Cu.M./Day

Demin Water Treatment Plant
Kharafi National Khiran 3,800 Cu.M./Day SBR System

R
eference List

Industrial and Municipal 
Water & Wastewater Treatment



18 Industrial and Municipal 
Water & Wastewater Treatment

PACT Water / Waste Water Treatment Projects
Partial List of References in IRAQ

Client Location Description
 Ministry of  Municipalities & 

Public works (MMPW)
Baghdad

16,000 Cu.M/ Hr Water treatment 
Plant

Ministry of Municipalities & 
Public works (MMPW)

Karbala
Supply 16 nos Clarifiers for Water 

Treatment Plant
 ALMCO Trading FZCO 

(Concrete Factory)

Baghdad

 100 Cu.M./Day BWRO 
130 Cu.M./Day

 ALMCO Trading FZCO (ENI)  Compact Sewage Treatment Plant 
(MBBR)

 ALMCO Trading FZCO (SLB)
 160 Cu.M./Day

 Compact Sewage Treatment Plant 
(MBBR)

American Army Baghdad
 16x1,267,200 GPD, 16x200 Cu.M./Hr 

Water Filtration System
 ARDH Alfadel General 

Contracting Co. (Exxon)
Iraq  2x62.5 Cu.M./Day BWRO

 Ministry of Housing Baghdad
 10 Nos. Clarifier for 

Water Treatment System

 Ajman Contracting Baghdad
800 Cu.M./Day, Compact Sewage 

Treatment Plant (MBBR)

 Baker Hughes Basrah

2x50 Cu.M./Day BWRO 
- Containerized, Compact Sewage 

Treatment Plant (MBBR)
1x50 Cu.M./Day 

Grey Water Treatment Plant

 Bechtel Baghdad
 1,600 Cu.M. Concrete Underground

Tank - Sewage Treatment and Compact 
Water Treatment Plant (MBBR)

ENKA General Trading Baghdad
120,000 GPD BWRO for Make up 

Water to Boiler Feed 

 Flour Amec Baghdad
 Surge Control System for Erbil City

Supply Equipment as General Trading

 KBR Karbala
 50,000 GPD Reverse Osmosis

16x200 Cu.M./Day, Compact Water 
Treatment Plant (WTP)

 KBR Baghdad
800 Cu.M./Day, 

Compact Sewage Treatment Plant 
(MBBR)



PACT Water / Waste Water Treatment Projects
Partial List of References in IRAN

Client Location Description

Kordestan Petrochemical Complex Sanandaj
Water Treatment Boiler  Firefighting 

Packages
Illum Petrochemical Complex  

(Norahan Sanaye Co.)
Illum

 280 Cu.M./Day BWRO Package
150 Cu.M/Hr Demin Package

Abva Fazela Co. Zahedan  6x1500 Cu.M./Day BWRO
DSP Save  220 Cu.M./Day BWRO

ICAT for Ifohan City Center Isfahan  600 Cu.M./Day MBBR

N.I.O.C (Neka Oil Co.) Neka  253,400 GPD Oil Water Separator

Ministry of Energy Tehran
6x1440 Cu.M./Day Containerized

Brackish Water RO

Mobarakeh Steel Factory Istefan  4,120,000 GPD Two Pass RO

South Raadab Co.
Iranian 
Islands

 5,600 Cu.M./Day SWRO

South Raadab Co.
Hengam 

Island
 180 Cu.M./Day SWRO

South Raadab Co.
Qeshm 
Island

 5000 Cu.M./Day SWRO

Water & Waste Water Authority Likak Yasoj  2000 Cu.M./Day BWRO Fully Skid

PACT Water / Waste Water Treatment Projects
Partial List of References in IRAQ

R
eference List

Industrial and Municipal 
Water & Wastewater Treatment

Client Location Description
 South Oil Company 

SOC / ENT
Zubair Field

475 Cu.M / Day Compact SWRO and 
Sewage treatment package (MBBR)

 Baker Hughes - SOC
Bab Al 
Zubair

2x15 Cu.M./Day Compact Sewage 
Treatment Plant (MBBR)

 Pan East Jordan  475 Cu.M./Day MBBR

 Taj Gas Baghdad
 800,000 GPD BWRO for Make up

Water to Boiler Feed

 Spacemaker Iraq
 15 Cu.M./Day MBBR

10 Cu.M./Day Filtration System



20 Industrial and Municipal 
Water & Wastewater Treatment

PACT Water / Waste Water Treatment Projects
Partial List of References in Far East U.S.A. - Europe - Africa - Australia

Client Location Description

PZ CUSSONS, 
Manufacturer of cosmetics, toilet-

ries and pharmaceuticals
China

 2000 m3/day Industrial Wastewater 
Treatment plant. Major treatment 
process 
includes: 
• Coagulation and flocculation 
• Dissolved air flotation 
• SBR type of biological

Hewlett Packard / Bechtel, 
Parsons Brinckerhoff 

Manufacturer of inkjet printer 
and ink-cartridges

China 100 m3/day Industrial wastewater / 
domestic sewage treatment  plant

Hagenuk  
A German manufacturer of 

refrigeration equipment 
China

Heavy metal treatment (Chromate, CN 
& F) & ion-exchange recycling. 
• Chemical batch treatment plant 
• DI water treatment plant

SmithKline Beecham/Hooker 
Cockram Manufacturer of 

pharmaceuticals
China

100 m3/day Industrial wastewater / 
domestic sewage treatment plant.
• Water treatment plant

EATON, 
Manufacturer of engine valves China

Industrial wastewater treatment by
membranes (UF) separation

• biological
• DI water treatment plant

Johnson & Johnson, 
Manufacturer of skin-care and 

pharmaceutical products China

Industrial wastewater treatment by 
• Membranes (UF) separation

• MSABP type of biological 

Chevron / Fluor Daniel 
Manufacturer of polystyrene 

product
China

300 m3/day Industrial wastewater 
(styrene, oil and COD removal) using:
• Oil separation
• Coagulation and flocculation
• Dissolved air flotation
• Biological

Bechtel, 
Power plant, 

660 MW
China

• 26,000 gpd package biological 
wastewater treatment 
• Pump Stations



Client Location Description

Caterpillar,  
Manufacturer of excavators China

Industrial wastewater treatment 
(oil, BOD and COD) using
• Coagulation and flocculation
• DAF
• Biological

PepsiCo Foods / TRA 
Manufacturer of potato chip China

600 m3/day Industrial wastewater 
treatment plant using 
• Rotary screen  
• Bio-tower type of biological 
• Surface aeration type of biological 
Clarifiers 
• Belt filter press sludge dewatering 

ATOFINA/ Raytheon, 
Manufacturer of hydrogen 

peroxide (H2O2)
China

200,000 gpd industrial wastewater 
treatment based on 
• pH neutralization
• Biological surface aeration
• Fenton Process
• Sludge dewatering

SAIC / Eisenmann, Car part 
metal finishing facility China

• Industrial Water Treatment Plant 
• Batch reactor system for industrial 
wastewater

Inco / BECA, A Canadian fine 
chemical manufacturing plant China

Custom-built sludge dewatering filter 
presses system (Supplier of major 
equipment, exclude installation)

Krupp 
Stainless steel manufacturing 

facility A joint venture of 
ThyssenKrupp Stahl (Germany) 

and Shanghai Bao Steel 

China
Industrial wastewater / domestic 
treatment plant, 250 m3/day

Lederle-Wyeth/Gammon 
An American pharmaceutical 

manufacturing plant
China Industrial wastewater treatment by 

SBR type biological process

SAIC / Eisenmann, China
• Industrial Water Treatment Plant 
• Batch reactor system for industrial 
wastewater 

R
eference List

Industrial and Municipal 
Water & Wastewater Treatment

PACT Water / Waste Water Treatment Projects
Partial List of References in Far East U.S.A. - Europe - Africa - Australia



22 Industrial and Municipal 
Water & Wastewater Treatment

Client Location Description

SAIC / Eisenmann , China
• Industrial Water Treatment Plant 
• Batch reactor system for industrial 
wastewater

Pepsi-Cola, Tianjin /TRA 
An American beverage 

manufacturer
China

1000 m3/day Industrial Wastewater 
Plant by anaerobic & aerobic process. 
• UASB type of anaerobic process, with 
gas flare system 
• Surface aeration process 
• Clarifiers  
• Sludge dewatering 

Pepsi-Cola, Beijing / HATCH
An American beverage 

manufacturer
China 20 m3/h Industrial water treatment 

plant, RO system 

BSP - Transportation 
A Canadian manufacturer of 

Metro train product
China

Industrial Water Treatment Plant, 3 
m3/h
Industrial Wastewater Treatment 
Plant, for phosphate wastewater

General Mills / BECA
An American Food manufacturer

China 30 m3/h Industrial water treatment 
plant.

National Starch
An ICI (American) company 

manufacture Chemicals
China

Industrial wastewater treatment plant, 
from average raw water of 20,000 COD 
to treated 300 COD. Using  
• Coagulation, flocculation and clarifier  
• Surface aeration process 
• Multimedia filtration   
• Sludge dewatering

Aventis / Technip
A French chemical manufacturer

A subsidiary of Bayer Co.
China

Water treatment Plant Equipment 
• Cooling tower water system 
equipment (Process and detailed 
design, supply of part of the 
equipment)

SINOPEC
A Petrochemical plant for Iran

China

500 m3/day Industrial wastewater 
treatment (Process and detailed 
design, and  supply of all equipment, 
installation  was completed by the 
client) 

PACT Water / Waste Water Treatment Projects
Partial List of References in Far East U.S.A. - Europe - Africa - Australia



Client Location Description

Harrmann Reimer / Bovis Lend 
Lease A Germany chemical 

manufacturer, A subsidiary of 
Bayer Co.

China

• Industrial Water treatment 
Plant, Treatment process includes 
multimedia filter, activated carbon 
filter, softeners, reverse osmosis, etc.
• Industrial wastewater treatment 
plant, surface aeration biological 
process

Grace / IDC
A Taiwanese Semi-conductor  

manufacturer
China

600 m3/day sewage treatment plant, 
(Turn key project including civil 
construction)

Schattdecor / Zublin 
A German decoration paper 

manufacturer
China

Industrial wastewater treatment, with 
treatment process of 
• Coagulation, flocculation and settling 
• Surface aeration biological process 
• Ultra-filtration. 

Auchan / HATCH
A French supermarket chain

China Potable water treatment system

Eastman Chemical
An American Chemical 

manufacturer
China

250 m3/day Industrial wastewater 
treatment
Oil separation
• Anaerobic type of biological process
• Surface aeration biological process
• Clarifiers
• UF and nano membrane separation.

Auchan / HATCH 
A French supermarket China Potable water treatment system

Eastman Chemical
An American Chemical 

manufacturer
China

300 m3/day Industrial wastewater 
treatment,  
• Oil separation   
• Coagulation and flocculation  
• Dissolved air flotation 
• Surface aeration biological process 
• Clarifier 
• Multimedia filtration

R
eference List

Industrial and Municipal 
Water & Wastewater Treatment

PACT Water / Waste Water Treatment Projects
Partial List of References in Far East U.S.A. - Europe - Africa - Australia



24 Industrial and Municipal 
Water & Wastewater Treatment

Client Location Description

ANSC-TKS 
Galvanized steel manufacturing 

facility; A joint venture of 
ThyssenKrupp Stahl (Germany) 

and Angang New Steel

China

30 m3/h industrial water treatment 
plant. 
Treatment process includes: 
• multimedia filters,  
• activated carbon filters,  
• reverse osmosis,  
• mixed bed exchangers, etc. 

Zwilling 
A German kitchenware 

manufacturer
China

5 m3/h industrial water/wastewater 
treatment plant. Treatment process 
includes  
• multimedia filter,  
• activated carbon filter,
•cation exchangers, 
• anion exchangers, 
and all ancillary work.

ANSC-TKS 
Galvanized steel manufacturing 

facility A joint venture of 
ThyssenKrupp Stahl (Germany) 

and Angang New Steel

China

2550 m3/h industrial cooling water
 treatment plant, includes: 
• cooling towers,  
• water treatment facilities, 
• pump stations and ancillary works. 

Raisio Chemicals / TOYO
A Finish chemical manufacturer

China

10 m3/h industrial wastewater 
treatment plant. Treatment process 
includes  
• Coagulation and flocculation  
• Clarifier 
• Multimedia filtration

Raisio Chemicals / TOYO
A Finish chemical manufacturer

China

40 m3/h industrial water treatment 
plant. Treatment process includes  
• multimedia filter,  
• activated carbon filter,  
• cation exchangers,  
• anion exchangers, 
and all ancillary work.

Hanglas – SAINT GOBAIN
A Franco-Korean glass 

manufacturing joint venture.
China

35 m3/h industrial water treatment 
plant. Treatment process includes 
• multimedia filter,  
• activated carbon filter,  
• reverse osmosis  
• mixed bed exchangers

PACT Water / Waste Water Treatment Projects
Partial List of References in Far East U.S.A. - Europe - Africa - Australia



R
eference List

Client Location Description

Hanglas – SAINT GOBAIN
A Franco-Korean joint venture of  

glass manufacturer
China

115 m3/h industrial coolant water 
treatment and recycling system. 
Treatment process includes  
• primary clarifier  
• Multi-stage filtration 
• Secondary clarifier  
• Sludge dewatering 

JOST 
A German auto component 

manufacturer
China

• DI water treatment plant 
• Batch reactor system for phosphate 
wastewater

Rittal
A German industrial  panel 

enclosure manufacturer
China Industrial wastewater treatment plant 

for phosphate and e-coat wastewater 

Firmnich 
A Swiss flavor manufacturer

China

Industrial wastewater treatment plant  
• Oil separation 
• Coagulation, flocculation and DAF 
• Carbon Adsorption Sludge 
Dewatering

SMIC 
A Taiwanese chip manufacturer

China Ammonia wastewater treatment plant 
replacing system installed by others

GE Betz 
An American /  

German chemical manufacturer
China

Industrial wastewater treatment plant, 
treatment process includes: 
• Oil separation  
• Coagulation, flocculation and DAF 
• Fenton Process  
• Multi-stage biological process 

Krupp Stainless steel 
manufacturing facility 

A joint venture of ThyssenKrupp 
Stahl (Germany) and Shanghai 

Bao Steel

China Oily wastewater treatment plant 
(Design Stage) 

Shell / Bechtel China CIP oil separation system

SMIC 
A Taiwanese chip manufacturer

China

1200 m3/day Organic wastewater 
treatment plant Treated water to the 
cooling towers 
• Fenton Process as pre-treatment  
• Chemical reduction  
• Biological process  
• Multimedia filtration

Industrial and Municipal 
Water & Wastewater Treatment

PACT Water / Waste Water Treatment Projects
Partial List of References in Far East U.S.A. - Europe - Africa - Australia



26 Industrial and Municipal 
Water & Wastewater Treatment

Client Location Description

Krupp
Stainless steel manufacturing 

facility A joint venture of 
ThyssenKrupp Stahl (Germany) 

and Shanghai Bao Steel 

China • Neutralization plant for industrial 
wastewater

Coca Cola
An American beverage 

manufacturer
China

500 m3/day Industrial Wastewater 
Plant by anaerobic & aerobic process. 
• UASB type of anaerobic process, 
 with gas flare system 
• Surface aeration process 
• Clarifier

Krupp
Stainless steel manufacturing 

facility A joint venture of 
ThyssenKrupp Stahl (Germany) 

and Shanghai Bao Steel 

China
• Cooling Water Plant 
• Sludge Disposal Equipment 
• DI Water Recirculation Plant

Dong Feng BBS / Eisenmann, Car 
part metal finishing China

• Industrial Waste Water Treatment 
Plant 
• Batch reactor system for industrial 
wastewater

Ningbo Mitsubishi 
Chemical Co., LTD 

Manufacturer of PTA
China

7,800 m3/day wastewater treatment 
plant 
• Two Stage of aeration with tube 
diffusers  
• Primary and secondary clarifiers 
• Recycled sludge coolers 
• Chemical flocculation and 
coagulation 
• Centrifugal dehydrator

Suzhou Capsugel 
Manufacturer of pharmaceuticals China

• 400 m3/day Industrial Water 
Treatment Plant 
• MBBR process  
• Centrifugal Sludge Separation 
• Biological Odor Control

PACT Water / Waste Water Treatment Projects
Partial List of References in Far East U.S.A. - Europe - Africa - Australia



R
eference List

Client Location Description

Bluescope Steel 
Manufacturer of Cold Rolled 

Coated Steel
China

1,400 m3/day Industrial Waste Water 
Treatment Plant 
• Oil & Grease Separation and removal 
• Chrome reduction 
• Lime Stabilization 
• DAF Clarification 
• Sand Filtration 
• Carbon Adsorbtion 
• Sludge dewatering, handling & 
Storage

Krupp Stainless steel 
manufacturing facility A joint 

venture of ThyssenKrupp Stahl 
(Germany) and Shanghai Bao 

Steel 

China •Industrial water circulation system

Bluescope Steel 
Manufacturer of Cold Rolled 

Coated Steel
China

50 m3/hour Industrial Water 
treatment plant 
• Sand Filtration 
• Carbon Adsorbtion 
• Ion exchangers

Krupp
Stainless steel manufacturing 

facility A joint venture of 
ThyssenKrupp Stahl (Germany) 

and Shanghai Bao Steel

China

Cooling Water Circuit for Furnace, 
1000 m3/hour 
• Settling and clarifiers  
• Scale removal by clow type crane  
• Sand filters  
• Cooling towers system with chemical 
feeding 
• Water reclaim by filter press system

Krupp
Stainless steel manufacturing 

facility A joint venture of 
ThyssenKrupp Stahl (Germany) 

and Shanghai Bao Steel 

China

•	 Cooling water circuit for HAPL, 50 
m3/hour 
• Sewage treatment plant, Phase II 
expansion

EATON, Manufacturer of auto 
components China •	 Process DI water treatment plant • 

Process wastewater treatment plant 

Industrial and Municipal 
Water & Wastewater Treatment

PACT Water / Waste Water Treatment Projects
Partial List of References in Far East U.S.A. - Europe - Africa - Australia



28 Industrial and Municipal 
Water & Wastewater Treatment

Client Location Description

Givaudan  
Manufacturer of flavor China

Industrial wastewater treatment  
• Free oil separation  
• pH adjustment  
• Chemical coagulation, flocculation 
and DAF 
• Multi-stage biological processes

L’Oreal Manufacturer of 
cosmetics China

Industrial wastewater treatment  
• Chemical coagulation
• Chemical flocculation 
• DAF 
• pH adjustment
•Biological processes 
•Sand filters and activated carbon 
filters

Effem Foods An American Food 
manufacturer China

Industrial wastewater treatment plant 
• Anaerobic/aerobic biological process 
(design only) 

Effem Foods An American Food 
manufacturer China

Industrial wastewater treatment plant 
• Anaerobic/aerobic biological process 
(design only)

Xiangtan Chemicals & Pigments 
Co., LTD China

Industrial wastewater treatment, 1000 
m3/day
• pH adjustment 
• Chemical coagulation 
• Chemical flocculation 
• Clarifier 
•2-stage Biological processes

Degussa 
Coating and Colorants 
A Germany Chemical 

manufacturer

China

Industrial wastewater treatment plant  
• Chemical flocculation and 
coagulation  
• Clarifier  
• Biological process with Sequential 
Batch Reactors (SBR)

Plantronics 
An American ear-phone 

manufacturer 
China Potable water treatment plant 

PACT Water / Waste Water Treatment Projects
Partial List of References in Far East U.S.A. - Europe - Africa - Australia



R
eference List

Client Location Description

Volvo Construction Equipment 
Co. China

Industrial wastewater treatment 
• pH adjustment 
• Chemical coagulation 
• Chemical flocculation 
• DAF 
• Biological processes

Novartis Pharma Co, Ltd. / 
Foster Wheeler Manufacturer of 

pharmaceuticals
China

Industrial wastewater treatment, 1000 
m3/day 
• pH adjustment 
• Biological processes with triton 
aerators  
• Clarifiers

MANE (Shanghai)  
Manufacturer of flavor China

Industrial wastewater treatment, 75 
m3/day
• pH adjustment 
• Chemical coagulation 
• Chemical flocculation 
• DAF 
• Biological processes

Applied Material,  
Inc./Ch2m Hill China

Industrial wastewater treatment 
•Wastewater lift stations 
•Acid wastewater neutralization 
system  
•HF wastewater treatment system 
•Ammonia wastewater treatment 
system  
•Bulk chemical system

Michell Pty Ltd / Hatch China

1500 m3/day industrial wastewater 
treatment  
• pH adjustment 
• Chemical coagulation 
• Chemical flocculation 
• DAF 
• Biological processes

Industrial and Municipal 
Water & Wastewater Treatment

PACT Water / Waste Water Treatment Projects